FOrReVER | REDWOOD

Crnrm Fho EAaract EAr Fho EAroct cirncc 10055
From the Forest, For the Forest since 1995

I

866.332.2403 (TOLL FREE); 7am — 7pm Pacific Time, Monday-Saturday

ASSEMBLY INSTRUCTIONS FOR THE
SMALL LATTICE PERGOLA




"JU3s s340d Y3 UO PayIDW SIdGUINU 3Y] 03 YI1DW 10U Op 3SaYy | “Ajuo 32Ua43fa. Jof 2D 3[GD] SIXOg JO JUSIUO) Y} Ul SIdGUINU 1D (930N

auedLLUNH PUIM 8eD pJepuelS

]

‘paJapao J|

‘Sosed SI0Yyduy auedllnH

10 PUIA 3D ‘pIEpUE)S

sjo0g

S T e OO O O O OO RO RS

R R TR T L B R L A A A A A A A A A A

LR A R R K T K K K K T R R SRR K AR R R A AR AR A A A A
LR O R R T O R R K R O * 4 6 & 6 4 b 0 0+ 0

[ 208 X JOR FR P P P R PO SR R A K AR IR U AR A AR R UK K A A X

"pa4apuo §|

S|aued 8d111e7 Jooy

"AIeA |Im

Amnuend

sa0RIg 93U UIRIA

14

sadrIg 98Uy Alepuodss

14

siayey

“KIeA Jim

Anuend

Bujoolg usamiag-u|
yum suoddng

suoddng ajbuis

S150d

‘ON

Buimeaq

uondiiosag

‘L0

S3X04d 40 LNJLNOD

Pl 1

SMALL LATTICE PERGOLA
www.ForeverRedwood.com



"921s Uo buipuadap Aipa [[Im aipompapy JnoA Jo suoisuawiq :910N

5 m — _ *(s1e1jra 81 0] S8IRIQ dUY AlepuU0Ias ay) yoene o)
CCET e e m”_._Om :N\_”.VXIDH\m
; "(s150d 8y 01 Sa9RIq 93UX BY1 Yoene 0] )
EIEEEE._._.FE._.E.:E._._.:E._.E.E s)og ... X . 8/
"(s150d ay1 01 s100q ayy yoene o] / ‘suoddns
3 (r— a1 01 s|aued a2111e| J00J 8Y) pue SIslel 8yl yoene o)
SMa13S X290 £ X ..8
q ‘(s150d 8y 01 susyed Ja1swWiLIad ay) yoene 0])
_...WEHHHHBHHHEHB sHog S X . 9T/S
‘(suoddns ayy
0} S82e.Iq 83Uy Ulew 8y} yoene o] / “Jayiabol suoddns
) EEEFEEEE au1 yoele o] / "si1sod sy 0} spoddns ay) yoene o)
syog .9 X ..9T/S
q "(1s0d sy 01 saseq Joyoue ayl yoene o] )
il s)og Be € X ,.9T/5
v m "(punoJb ay1 01 Saseq Joyaue ay) yoene o)
| s)og oYUy v X , %
"ON Buimeaqg uondriosag
1SI1TT IEVMNALUYH

P| 2

SMALL LATTICE PERGOLA
www.ForeverRedwood.com



\'III\‘|I|I|I \

SMALL LATTICE PERGOLA
www.ForeverRedwood.com

i i
'illll"wl[lﬂ‘;l|||]':‘ \"'\nxl:\' A\
.||||||‘{III|\|||||M||||'|':H \

— N ™ < Te] [{e] N~ [oe] ()]
[=)]
S s | 8|3
*n =
bt _:—5 ] S c 4]
o 2 5 < o (S 1]
7, o m —_ > @ (5] (%] m
+— =] [%2] (<5 () =) h—4
|72] £ o = = Q b = o (%)
o | ¥ > S & Q = 3 2
[a <5} Od) < T = '.C_U‘ m o
2 =3 o c m A4 <
[«)) Q= o - [S]
s 33 g |3|% Z
(%] ﬁlj [%2) g o <
[ o

Note: Part numbers in the Drawing are for

reference only. These do not match to the

numbers marked on the parts sent.

P|3



NOTE: In order to know where the post needs to be placed, check the numbers on them. If the post is not marked, then place the
single Supports on the ground to locate the markings for each post position and clearly set your bearings. (“Don’t attach yet, only
place them on the ground to begin with”).

Step 1: Install the anchor base (9) with %2 X 4”” anchor bolts (A) or lag bolts. Please see the “How to anchor your pergola
document” for all details. Set your post (1) in the saddle of the anchor bases (9). Drill a g ¥~ hole in the post prior to anchoring
to facilitate the ratcheting of the hardware. After that, use a 5/16"" X 3" lag bolts (B) to attach each post to the its respective
anchor base (9).

5/16"" X 3”" Lag Bolts

Step 2: First attach the single supports (2) to the posts with 5/16"" x 6" bolts (C). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

A
W>
H | rr ,r
|l 5/16 X 6" Bolts ||

P| 4

SMALL LATTICE PERGOLA
www.ForeverRedwood.com



Step 3: Put up the supports with in-between blocking (3), into the post notches as shown and attach to the posts with the single
support bolts. Each part has a series of numbers that indicate where to attach the part with the corresponding number.

Step 4: Attach the single supports (2) to the supports with in-between blocking (3), use 5/16 x 6" "bolts (C). The quantity of
bolts depends on the length of the supports.

5/16"" X 6”" Bolts

P| 5
SMALL LATTICE PERGOLA
www.ForeverRedwood.com



Step 5: Attach the perimeter rafters first (4) to the posts with 5/16”" x 5 bolts (D) and to the supports with 8" x 3"" deck screws
(E). Each part has a series of numbers that indicate where to attach the part with the corresponding number.

8" X 3" Deck Screws

5/16” X 5" Bolts

Step 6: Attach the secondary knee braces (5) to the posts with 3/8”" x 7°” bolts (F) and to the rafters with 5/16"" x 4 %"" bolts
(G). Each part has a series of numbers that indicate where to attach the part with the corresponding number.

5/16"" X 4 ¥%"" Bolts

3/8” X 77 Bolts

P| 6
SMALL LATTICE PERGOLA
www.ForeverRedwood.com



Step 7: Attach the main knee braces (6) to the posts with 3/8”" x 7" bolts (F) and to the supports with 5/16"" x 6 bolts (C). Each
part has a series of numbers that indicate where to attach the part with the corresponding number.

5/16" x 6 Bolts

3/8” X 77 Bolts

i
Step 8: Use 8" x 3" deck screws (E) to attach the central lattice panel (7) to the rafters. Each part has a series of numbers that
indicate where to attach the part with the corresponding number.

3" Deck Screws

P|7
SMALL LATTICE PERGOLA
www.ForeverRedwood.com



Step 9: Use 8 x 3°" deck screws (E) to attach the rafters (4) to the supports. Each part has a series of numbers that indicate

where to attach the part with the corresponding number.

3" Deck Screws

Step 10: Finally, attach the boots (8) to the posts with 8" x 3"” deck screws (E). Each part has a series of numbers that indicate

where to attach the part with the corresponding number.

SMALL LATTICE PERGOLA
www.ForeverRedwood.com

3" Deck Screws

P| 8




This completes the Pergola assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question,
don't hesitate to call us (866 332 2403) or email us. We are here to support you.

Pl 9
SMALL LATTICE PERGOLA
www.ForeverRedwood.com



